)

PARTS CATALOGL

=



\

On

SEN
|y 4
S A

y a
SKY TEAM CORPORATION LTD.
1104 CARNIVAL COMMERCIAL BLDG. =
18 JAVA ROAD NORTH POINT HONGKONG
TEL:00852 25089428
FAX:00852 25089478
EMAIL:SKYTEAM_HK@HOTMAIL.COM
HTTP://WWW.SKYTEAM.NET.CN

WWW.SKYTEAM.CN

v

I



i 5
RPTFERES B AN, HE5LEARZL, USt4hdE, muomEFMan L, Hollii kR, k%
AR, FEA SR A B rp A ARSI . AR5 R B e S AR R RS T B A BT A A bR, RS
R, EEER, AHEH,

FOREWORD

Please make reference to this book when you plan to purchase the parts. Any difference against the real motorcycle, please do as
per thereal. To get information concerning a certain component part, first locate, by its shape; the part in the illustration which show
itsfitting position, then find out the reference number of that part and look it up the corresponding table where all information about

the part are provided, such as the name, part number, quantity and/or itsfitting relationship with other parts, Any modifications will

not be informed ahead of time.



PARTS CATALOGUE — ENGINE



Sﬂ/yrfﬂm

PARTS CATALOGUE — ENGINE

E-1 A, SEr3k (CYLINDER, CYLINDER HEAD)
= = ey AN = =N N
T kIS EURIE LRI Part Name Ahd Sfandard o o BE
1 139FMA-2.01-2 O Cylinder(50cc) 1
2 139FMA-2.01-1 T A R Gasket, cylinder(50cc) 1
3 139FMA-2.01.04 AELAH A Head comp, cylinder(50cc) 1
4 01.01.01.04 TS Guide, in. valve L 1
5 01.01.01.05 HERI 5% Guide, ex. valve 1
7 139FMA-2.01.01 T AT Gasket, cylinder(50cc) 1
8 01.01.04.03 Aoy LA 4% s 2 0 Seal, cam chain chamber 1
9 01.01.01.07 AL 2 M6 x 32 Bolt, stud, 6 x 32 2
10 01.01.00.30 1 M6 x 23 Bolt, hex, 6 x 23 1
11 01.01.00.33 £ 9.5mm Collar, 9.5mm 1
12 01.01.00.27 8 14.8mm Collar, 14.8mm 1
13 01.01.00.32 FENIEY 8 x 14 Pin, dowel, 8 x 14 4
14 01.01.00.23 OTE 14.5 x 2 O-ring, 145 x 2 1
15 01.01.00.29 HRIERE 11.5 x 2.1 Packing, rubber, 11.5 x 2.1 1
16 01.01.01.06 OZRE9 x 1.6 O-ring, 9 x 1.6 2




SAS/?'EJM

PARTS CATALOGUE — ENGINE

E-1 AEr. A3k (CYLINDER. CYLINDER HEAD)

FFs EEHRE - HE =/
Ref.No. Part No. Lkt a iR Part Name 4nd gfingrd Quantity Remark
17 01.01.00.34 AR 9 x 1.35 Gasket, rubber, 9 x 1.35 1
18 01.01.00.98 TR A Block, vibration reduction 3 2
19 01.01.00.99 TR B Blook, vibration reduction 1




Sﬂ/yrfﬂm

PARTS CATALOGUE — ENGINE

;:f’p 'ﬂ ; %._nﬂ

4
= = ey AN = =N N

T kIS N SRS Part Name And Sfandard N BE

1 LC152FMH-2.01-40 SELkTE Cover, cylinder head 1

2 LC152FMH-2.01.05 GG Cover, R. cylinder head side 2 1

3 07.01.00.20 AL AT Cover, L. cylinder head side 1

4 01.01.00.08 RIEE Cap, tappet adjusting hole & 2

5 LC152FMH-2.01-39 N E Gasket, cylinder head cover 1

6 LC152FMH-2.01-35 TR AT B A 2 Gasket, R. cylinder head side cover 1

7 01.01.00.21 LKA T Aot Gasket, L. cylinder head side cover 1

8 01.01.00.04-1 A T P Insul ate(50cc) 1

9 02.01.00.05-1 R Pipe, in.(50cc) 1

10 01.01.00.43 wIEEE M6 Nut, cap, 6mm 3

1 01.01.00.43 IR M6 Nut, flange, 6mm 1

12 01.01.00.41 #4E 6mm Washer, sealing, 6mm 3

13 01.01.00.42 #JE A6mm Washer A, sealing, 6mm 1

14 01.01.00.36 #JE 6.5mm Washer sealing, 6.5mm 1

15 01.01.00.06-1 feb 5 Gasket, pipe, IN.(50cc) 1




SAS/?'EJM

PARTS CATALOGUE — ENGINE

& Y,
=4
FFs EEHRE - HE /I
Ref.No. Part No. Lkt a iR Part Name 4nd gfingrd Quantity Remark
16 01.01.00.07 OF¥IE 30.8 x 3.2 O-ring, 30.8 x 3.2 2
17 01.01.00.03 OFFHE 25 x 2.4 O-ring, 25 x 2.4 3 1
18 01.01.00.38 IR M6 x 110 Block, flange, 6 x 110 1
19 LC152FMH-2.01-2 IR M6 x 20 Bolt flange, 6 x 20 4 2
20 LC152FMH-2.01-1 1 M6 x 22 Bolt hex, 6 x 22 2
21 LC152FMH-2.01.04 PLIEIRRE M6 x 28 Bolt, flange, 6 x 28 2
22 01.01.01.04 KAEZE 1137 Plug, spark(1137) 1




SAS/?'EJM

PARTS CATALOGUE — ENGINE

E-3 A4 (CAMSHAFT VALVE)

= = ey AN = =N N
" 5 < gpfﬂﬁff A RIS Part Name And Standard Qiﬁi . an fair .
1 01.01.05.00 S ThE Seal valve stem 2
2 07.01.03.00 IR S 2 A Cam shaft comp S 1
3 07.01.00.45 13l Valve stopper 1
4 01.01.00.11 SRR Rocker arm L 2
5 01.01.00.12 PERE Shaft rocker arm 2
6 01.01.00.13-1 A Valve,inlet(50cc) 1
7 01.01.00.14-1 HEET] Valve,exhaust(50cc) 1
8 01.01.11.16 IAhEE Spring,valve outer 2
9 01.01.00.17 TSR Spring,valve inner 2
10 01.01.00.18 TP I Retainer 2
11 01.01.00.15 SN Seat outer 2
12 01.01.00.19 L ES Cotter,valve 4
13 01.01.00.10 SRR R R R ET Screw adjusting 2
14 01.01.00.09 AT R B4 B A Nut tappet adjusting 2




S)(/yrsdm

PARTS CATALOGUE — ENGINE

E—4 B k% (CHAIN, CHAIN TENSIONER)
1z
13
14
4
L_un
7 R
5 EHRS - n e =/
= =3 Part Name And Standard :
Ref.No. Part No. Lkt a iR Quantity Remark
1 01.01.00.44 IEmHEE 2% Chain, cam 1
2 01.04.00.07 THZR B HE 5 Spindle, cam chain guide sprocket, 1
3 01.04.09.00 B R Arm comp, cam chain tensioner 1
4 01.04.10.00 B s A Roller, cam chain tensioner > 1
5 01.01.00.22 IERF B HER Sprocket, cam 1
6 01.01.06.01 SRR Roller comp, cam chain guide 1
7 01.01.00.23 S MS x 12 Bolt, knock 5 x 12 3
8 01.01.00.25 FuEE 8mm Washer, sealing 8mm 1
9 01.01.00.24 SRR Al Pin, cam chain guide roller 1
10 01.04.05.00 TR Sprocket, cam chain guide 1
11 01.04.00.25 BB R Pivot, cam chain tensioner 1
12 01.04.00.16 - B Head, cam chain tensioner push rod 1
13 01.04.07.00 [ISCgas Rod comp,cam chain tensioner push 1
14 01.04.00.15 KA Spring, cam chain tensioner 1
15 01.04.00.14 FPE 14mm Washer, sealing 14mm 1
16 01.04.00.13 EIEMI14 x 1.5 Bolt, sealing 14 x 1.5 1




SA/y?EdM

PARTS CATALOGUE — ENGINE

E-5 AL, ZEfhAETE (GENERATOR, L,CRANKCASE COVER)

= = ey AN = =N N
" 5 < gjﬂﬁ&f A RIS Part Name And Standard Qiﬁi . an fair .
1 02.02.06.00 ek o Cover, L crankcase 1
2 02.02.00.01 e MhhAE a5 Cover, L Crankcase, RR 1
3 02.02.06.06 7 AR o A Gasket, L grankcase 1
4 02.09.00.01 TG HNLLR I Clamper, wire harness L 4 1
5 02.02.06.04 MFLw B CapB 1
6 02.02.06.02 MALEE A CapA 1
7 01.01.00.31 ENEY 8 x 12 Pin dowel8x12 2
8 02.02.06.03 O K 27 x 2.0 O-ring27 x 2.0 1
9 02.02.06.05 OJKIE 13.8 x 2.5 O-ring13.8 x 2.5 1
10 GB18-86 PHZRIEAE M6 X 16 Bolt, flange6 x 16 3
11 01.00.00.01 PHZRIEAE M6 X 28 Bolt, flange6 x 28 3
12 02.00.00.03 PhZRIEAE M6 x 32 Bolt, flange6 x 32 1
13 01.04.00.21 IR M6 x50 Bolt, flange6 x 50 1
14 02.00.00.02 PHZRIEAE M6 x 70 Bolt, flange6 x 70 1
15 02.09.07.01 i Flywheel COMP 1




SAS/?'EJM

PARTS CATALOGUE — ENGINE

E-5 WipL . ZEifE 2% (GENERATOR. L,CRANKCASE COVER)

FFs EEHRE - HE =/
Ref.No. Part No. Lkt a iR Part Name 4nd gfingrd Quantity Remark
16 02.09.01.99 ERTF KRR Rubber,neutral switch cord 1
17 02.09.01.00 ETHF Stator comp 2 1
18 02.09.01.98 L EE M10 Nut, flange 20mm 1




SA/y?EdM

PARTS CATALOGUE — ENGINE

E-6 iz E (ELECTRIC STARTER)
iwow
L L 1
£
4 e
1 =l 14
5 EHRS oo e =/
Ref.No. Part No. Lkt a iR Part Name 4nd gfingrd Quantity Remark

1 02.04.15.01 v T 2 Plate, oil separator 1
2 02.00.04.00 & Start chain 1
3 02.04.02.04 EEh S SR Plate, guide chain 1
4 02.04.02.05 HEBhEES IR Plate, protect chain 4 1
5 02.00.01.00 BN R 2H 1 Start chain comp 1
6 02.07.01.10 AN AR RS 8 AR Plate, set chain 1
7 02.00.03.00 i f e R N R Starter clutch outer assy 1
8 02.00.03.01 BRI Spring, clutch roller 3
9 02.00.03.02 T T Pin, spring 3
10 02.00.03.08 TSN B AR AR Side plate, starter clutch 1
11 9243/23.1 148 23mm Circlip 23mm 2
12 8x10111+3/30 GB4661-84 EEHK 19 x 23 x 13 Needle bearing 19 x 23 x 13 1
13 02.00.03.03 BEAERE10 x 10 Clutch roller 10 x 10 3
14 02.00.03.04 BYETS x 11.8 Pin 5 x 11.8 1
15 02.04.15.02 HEF 30 x 42 % 4.5 0il seal 30 x 42 x 4.5 1




SAS/?'EJM

PARTS CATALOGUE — ENGINE

E-6 H s 236 E (ELECTRIC STARTER)

L L 10
b
L |
g T
1 =l 14
o TR : 0 At it
= =3 Part Name And Standard :
Ref.No. Part No. Lkt a iR 5 r Quantity Remark
16 01.09.02.00 Wh#Ef 18.9 x 28 x 5 Oil seal 18.9 x 28 x 5 1
17 01.09.01.02 OJERE 107 x 2 O-ring 107 x 2 % 1
18 01.04.00.08 OJERE 6 x 1.7 O-ring 6 x 1.7 2
19 GB819-86 AT M6 % 16 Screw 6 X 16 * 3
20 GB818-86 AT M6 % 10 Screw 6 x 10 1

70



SAS/?'EJM

SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E-7 £h3% (RIGHT COVER)
1]
5 EHRS oo e =Y
Ref.No. Part No. Lkt a iR Part Name 4nd gfingrd Quantity Remark
1 100027 RENEIES DOWEL PIN 2
2 M6 x 65 HWMHWZn 7N F AR A SCREW P 2
3 130013 Bk NN SPRING 1
4 130014 EEENGEIN ROTART BODY CENTER BUSH L4 1
5 130015 I3 BT SPRING 1
6 130016 Iy BENEET SCREW 1
7 130017C T R.CASE COVER GASKET 1
8 130018 bR OIL LEVER 1
9 130022 O &t ™ GAUGE 1
10 130500 WAL LEVER COMP 1
1 130600 PRF a4 LEVER AND ROTARY BODY COMP 1
12 130700 TR BALL-RACE COMP 1
13 130800 (o] 2t A S )l 2 A2 SUPPORT COMP,ROTARY BODY 1
14 130900 BLIF A 55 4 R,CASE COVER COMP 1
15 130100 & By i B 156 OIL SEAL 1

77




SENI-AUTOMATIC CLUTCH(50cc)

S@rfﬂm

PARTS CATALOGUE — ENGINE

E-7 £ (RIGHT COVER)

5 EHRS oo e =Y
Ref.No. Part No. Lkt a iR Part Name 4nd gfingrd Quantity Remark
16 M6 x 35 HWMHWZn 7N f B e BOLT 2
17 M6 x 40 HWMHWZn 75 F AR IR A BOLT 2 4
18 7D17-J7-18.5-2.6 O &t ™ O-RING 1
19 GB848-85 8-140HV-Zn.D N WASHER & 1
20 GB6170-86 M8-8-Zn.D Vavil 3=3 NUT 1

72



MANUAL CLUTCH(50cc, 90cc)

SAS/?'EJM

PARTS CATALOGUE — ENGINE

E-8 HfsEsE (RIGHT CRANKCASE COVER)

= = ey AN = =N N
" 5 < gpfﬂﬁff A RIS Part Name Ahd Sfandard Qiﬁi . an fair .
1 LX147FM-1.07.01 i hAE o Cover comp, R. crankcase 1
2 LX147FM.07-2 F i A o 2 AR Gasket R cover 2 1
3 LX150FM.07-6 B Cover clutch 1
4 LX150FM-1.07-11 HLIhAR R Oil level meter . 1
5 LX150FM-1.07.02 eSS iRk ARG Tappet 1
6 LX147FM.07-3 BARE I R Tappet spring 1
7 LX147FM.07-5 B AR 0 £ Tappet pin 1
8 LX147FM.07-8 B Plate 1
9 LX147FM.07-10 B EMR Plate 1
10 LX147FM.07-9 VR NRET Adjusting screw 1
11 LX147FM.07.04 NiES) Seal ring 1
12 LX147FM.07.05 HiE Seal ring 1
13 LX147FM.07-4- O 5544 P O-ring 1
14 LX147FM.07-12 O R 5544 P O-ring 1
15 GB819-85 14T M6 x 16 Screw M6 x 16 1

13




SAS/?'EJM

MANUAL CLUTCH(50cc, 90cc)

PARTS CATALOGUE — ENGINE

E-8 HEhsEss (RIGHT CRANKCASE COVER)
5 EHRS oo HE =/
Ref.No. Part No. Lkt a iR Part Name 4nd gfingrd Quantity Remark
16 GB819-85 AT MS x 16 Screw M5 x 16 2
17 GB6172-86 205 Nut 3 1
18 LX147FM.01-31 FELIEH Pin 2
19 JH70.20016 124 M6 x 40 Bolt M6 x 40 L4 5
20 JH70.20017 124 M6 x 80 Bolt M6 x 80 1
21 JH70.20018 12 M6 x 65 Bolt M6 x 65 2

14




SENI-AUTOMATIC CLUTCH(50cc)

SAS/?'EJM

PARTS CATALOGUE — ENGINE

E-9 E&es (CLUTCH)

= = ey AN = =N N
RE % gpffﬁ&f A RIS Part Name Ahd Sfandard Qfﬁ . Rj‘n fafr .
1 100 GB276-64 TRERSHK BEARING 1
2 130000-1C AR CLUTCH ASSY P 1
3 130001 BRI CLUTCH SHELL 1
4 130002 eI E CLUTCH OUTER L4 1
5 130003 (PIEP RS CLUTCH CENTER 1
6 130004 JE SETRING 1
7 130005 JEE R HE WASHER 1
8 130007 A GASKET 1
9 130008 HizE COVER 1
10 130009 FE S SPRING 2
1 130010 B AL SPRING 2
12 130011 ZE PR SPRING 2
13 130012 £y WASHER 2
14 130019 BiF LOCKER 1
15 130020 [5] J HE2F: NUT 1

175



SAS/?'EJM

SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E-9 BA# (CLUTCH)
#—l
= = ey AN = =N N
" 5 < g})gﬂqﬁ? A RIS Part Name Ahd Sfandard Qiﬁi . an fair .

16 130021 TR 2P| SAUCER WASHER 1
17 130100 B CLUTCH HOLDER > 1
18 130200 FEE JE A WASHER 1
19 130300A HNEEE Fr 2R OUTER DISK CLUTCH FRICTION & 1
20 130400A PN B Al CLUTCH FRICTION 2
21 140001 iy 45 PRIMARY DRIVE GEAR 1
22 140002 1 B GUIDE 1
23 140003 ST S P T COLLAR 1
24 140100 A 4 2H A PRIMARY DRIVEN GEAR 1
25 M5 x 10 GB818-76-35-Zn.D TR L AR ET SCREW 2
26 M5 x 10 GB819-76-35-Zn.D | S AT SCREW 2
27 8 x 10111+3/30 GB4661-84 FIMEET ROLLER 2
28 150003 +JE SETRING 1

76




MANUAL CLUTCH(50cc, 90cc)

SA/y?EdM

PARTS CATALOGUE — ENGINE

E-10 Haas (CLUTCH)

= = ey AN = Kl = N
" 5 < gjﬂﬁ&f A RIS Part Name Ahd Sfandard Qiﬁi . an fair .
1 LX147FM.06-9 B NE Clutch cover 1
2 LX147FM.06-15 B Plate, clutch lifter 2 1
3 LX147FM.06-14 i Ui i 2 AR Gasket 1
4 LX147FM.06-4 TR E Driving gear cover L 4 1
5 LX147FM.06-2 bhgs Bush 1
6 LX147FM.06.01 FEYES Friction plate 2
7 LX147FM.06-7 B TR Up plate 1
8 LX147FM.06-5 B Bk Down plate 1
9 LX147FM.06-8 Fh Driving gear 1
10 LX147FM.06-10 S Spring 4
11 LX147FM.06-19 BAREEE Damper spring 4
12 LX147FM.07.03 B O Clutch lever 1
13 LX147FM.06-6 R Spring washer 1
14 LX147FM.06-1 L3 Washer 1
15 LX147FM.05.03 MBI e 2 Driven gear comp 1

17




MANUAL CLUTCH(50cc, 90cc)

SAS/?'EJM

PARTS CATALOGUE — ENGINE

E-10 Haas (CLUTCH)

= = ey AN = Kl = N
" 5 < gpfﬂﬁff A RIS Part Name Ahd Sfandard Qiﬁi . an fair .
16 LX147FM.06-3 T Driving gear 1
17 LX147FM.06-17 I 0Oil pipe in P 1
18 LX147FM.06-18 HEE Spring 1
19 LX147FM.06-16 HhEE Guide pipe L4 1
20 LX147FM.06-11 [ Nut 1
21 LX147FM.06-13 1FIE#JE Washer thurst 1
22 LX147FM.06-12 oyt Washer lock 1
23 LX147FM.05.01-6 P4 Circlip 1
24 GB819-85 YRET Screw 4
25 GB276-82 7K 100 Bearing redial ball 100 1

18



SA/y?EdM

PARTS CATALOGUE — ENGINE

E—-11 mhishda. Mm% (CRANKCASE, OIL PUMP)
—
. L B
£ a0
| Y
5 EHRS oo HE =/
Ref.No. Part No. Lkt a iR Part Name 4nd gfingrd Quantity Remark
1 101102C-1 b ihAE Crankcase comp, R,(50cc) 1
2 01.04.00.01-1 B it Gasket, crankcase(50cc) 1
3 101002C-1 2 b AhAE Crankcase comp, L,(50cc) 1
4 01.04.06.00 HLIZR Pump assy, oil 4 1
5 01.04.00.10 BLIHZR A 2R Gasket, oil pump body 1
6 01.04.06.01 LIR(EERZEN Body, oil pump 1
7 01.04.06.04 IR B Cover, oil pump 1
8 01.04.06.05 BLIHIZR 5t 2 Gasket, oil pump cover 1
9 01.04.06.06 HLIMZE N %+ Rotor, oil pump, inner 1
10 01.04.06.07 IMIERY N e Rotor, oil pump, outer 1
11 01.04.06.03 DR Driveshaft, oil pump 1
12 01.04.06.02 MU ZEHE Pin, oil pump lock 1
13 01.04.00.09 GIRTHERS R ES Pivot, oil pump 1
14 01.04.04.00 AL ok 20 o 28 4 Screen, oil filter 1
15 01.04.00.24 WA Tube, breather 1

79




E-11 thélifE. VL% (CRANKCASE, OIL PUMP)
Fs B =2 S e &
Ref.No. Part No. Lkt a iR Part Name 4nd gfanggrd Quantity Remark

16 01.04.00.28 e

17 01.04.00.07 B2 A

18 01.04.00.26

19 01.04.00.12 .

20 01.04.00.18

22 01.04.00.11

23 Gb818-86

24 BG818-86

25 GB818-86

26 01.04.00.21

27 01.04.00.19

28 01.04.00.17

20




PARTS CATALOGUE — VEHICLE



PARTS CATALDGUE — VEHICLE

F " EX AR L EFR ¥E|SM| TR
1 44100—18A00 Frame FERIBEAMT 1TV
2 41112—-Y1000 Anti—theft device SiEE 1 VoV
3 44141-18A00 Bolt R ERERE | 1 |V |V
4 44142—18A00 Bolt ENTR&EER | 1 |V |V
5 |GB6187—86 M8—Zn.DB | Self—locking nut Skt 5, 2 VoV
6 41181-=Y1000 Right fender RINHBIERERIPIR| 1 VoV
7 41182—-Y1000 Left fender KINHBIERARIPHR| 1 %
8 34555—Y 1000 Rubber 22 mik 8 V|V
9 46125-Y1000 Spacer wE 4 | VoV
10 42310-Y1000 Side Stand (SHORTER) B yEiE M 1 v X’
11 42311-Y1000 Stand screw L2kl o 1 | V|V
12 42312—-Y1000 Stand spring B ¥ O o8 1 VoV
13 42314—Y1000 Stand spacer BN 1 VoV
14|  43510-Y1000 |Left front foot set| Z-RURIEELH M 1| V|V
15 | GBB82—86 B8X40—Zn.DB Pin R+&5H 2 VoV
16 | GBY1-86 3.2X20—Zn.DB Cotter pin FO5HE 2 |V |V
17 | GB97.1-85 8-140HV—Zn.DB Washer S 2 | V|V
18 43520—Y 1000 Right front foot set AR H 4 1 VoV
19| 43511-Y1000 |Left front foot rset spring | ZERURMIBSEI 384 | 1 | v | v
20|  43521-Y1000 |Right front foot rset spring | A BURBIBEEI B | 1 | v | Vv
21 43620—Y1000 Right rear foot set HIE R 1 VoV
21-1|GB6170-86 M10X1.26—Zn.DB Nut 25 2 VoV
21-2| GB97.1-85 10—Zn.DB Washer HHE 2 VoV
21-3| GB859—86 10—Zn.DB Lock washer DHEEIR 2 VoV
22 43610—Y1000 Right rear foot rest support Vet 1 VoV
23 | GB70-85 M8X20—Zn DB Bolt 24 4 | v | v 19/ 14 - ﬂ/
24 43720—Y 1000 Left rear foot set 7 fE 1 VoV 32
25 43710-Y1000 Left rear foot rest support I3 1 VoV
26 64541—Y 1000 Under chain tensioner roller L TNk i 1 VoV




S@rfﬂm

F #= £ AR & |SM| TR
27 64532—Y 1000 Spacer wHE 2 | v |V
28 | GB70-85 MBX45—Zn.DH Bolt 1248 2 | v |V
29 | GBY7.1-85 8-140HV—Zn DB Washer T 2 | v | Vv
30 43600—Y1000 | Right rear foot set ASSY | < 75 J5 DK 24 A 1| v |V
31 43700—-Y1000 Left rear foot set ASSY ZIEBIB R 1 VoV
32 42310-Y1010 Side stand B 1 X | v
33 46125—Y1000 Spacer BMHE 2 | v v
34 46123—Z71000 Rubber Zohi 2 |V | v
35 GB96—85 § 6 Whasher REFE 2 | vV
36 | GB70—85 M6X25 Bolt 25 2 | v /
37 GB6187 M6 Nut Skt 35 4 | v | v
38| GB70—85 M6X75 Bolt 124 2 | v | Vv

PARTS CATALDGUE — VEHICLE




F %S WA AR ¥E|SM| TR
1 51160—18A00 Right arm assembly | RiA B EsRH 1 VoV
1—11] GB70-85 M6X35—Zn.DB Bolt 244 2 VoV
2 51150—18A00 left arm assembly | BIZ R ERSAHM 1 VoV
3 51410—Y 1000 Under bracket TELAR A4 1 VoV
4 51310—Y1000 Handle crown EERHR 1 N
4-1| GB70-85 M8X45—Zn.DB Bolt L 4 | v | v
5 | GB70—85 M8X50—Zn.DB Bolt 124 4 | v | v
6 | 32005GB,/T297—94 | Bearing set 32005 |[R%# R FHl7& 32005| 2 | v |
7 51614—Y1000 Washer FEtEEE 2 |V WV
8 51615—Y1000 Nut J7 S A& 1 v \/
9 51616—Y 1000 Rubber Cap BRE 1 N
10 51617—-Y1000 Nut TAT TR £ 1 N
11 58211——Y 1000 Clip [&E 3k 2 | v |V
11-1| GB70-85 Mb5X16—Zn.DB Bolt 244 2 VoV
11-2| GB6170-86 Mb—140HV—Zn.DB Nut 25 2 VoV
12 56120—Y 1000 Upper Handlebar holder FIEFRE 2 | vV |V
13 | GB70-85 M8X30-Zn.DB Bolt 2 4% 4 | v | v
14 51170—Y1000 Oil Seal EIREREES] 2 | v | v
15 90001—Y1000 Sticker BRI 2 | v |V
16 90002—Y1000 Sticker BRI 2 | v |V

PARTS CATALDGUE — VEHICLE




F %S WA AR HE|SM| TR
1 51160—Y1010 Right arm assembly | FifA B EsS2H 4 1 VoV
2 51150—-Y1010 left arm assembly | BIZ R ERSAH M 1 VoV
3 51410-Y1010 Under bracket TELRZA4 1 VoV
4 51310—Y1010 Handle crown EEER T | v | v
4—1|GB5787-86 M10x1.25x45 Bolt =24 2 | v |V
5 |GB5787-86 M10x1.25x50 Bolt L 4 | v | v
6 | 32005GB/T297—94 | Bearing set 32005 |[E#E R FHHA& 32005 2 | v/ | v/
7 51614—Y 1000 Washer FEiE#RE 2 | v |
8 51615—Y1000 Nut J7 AR 1 VOV
9 51616—Y 1000 Rubber Cap BRE 1 vV \/
10 51617—-Y1000 Nut TAT TR £ 1 N
1 58409—Y 1000 Clip & £ B 1 N
12 35109—Y 1000 Rubber Band (1) BEHE (1) 2 | v |V
13 35108—Y 1000 Rubber Band(2) 1S RE (2) 1 N
14 56120—-Y1010 Upper Handlebar holder FIEFRE 2 | vV |V
15 | GB70—85 M8X30-Zn.DB Bolt 244 4 VoV
16 51151-Y1010 QOil Seal EIREREES] 2 | v | Vv

PARTS CATALDGUE — VEHICLE




PARTS CATALDGUE — VEHICLE

FF %S EX AR HEFR ¥E|SM | TR

1 62100—Y 1000 Rear shock absorber ERERE R 1 VoV

2 [ GB70-85 MIOXT . 25X50~Zn DB Bolt I 1 U 1| v v >

3 | GB70-85 MIOX1. 25X45-2n. DB Bolt TREEH 1 v v \

4 | GB97.1-85 10-140HV-Zn.DB Washer L 2 VoV !
5 | GB6187-86 M10X1.25-Zn.DB | Self—locking nut Skt S, 1 VoV




F e EX B X EF %] SM]| TR
1 61100—18A00 Swingarm EEXERR 1 v | v
2 | 64520-Y1000 Rubber bushing i v v
2-1|  64522-Y1000  |Rubber bushing(L) (AP LR 1T | v | v
2-2|  64523—Y1000  |Rubber bushing(R) R ER 1 v v
2-3|  64524-Y1000 Linking Plate R T | v |V
2-4|  64525-Y1000 Spacer e 3 | v |+
25 |GB819—85 M5X45—Zn.DH Screw ST Sk HR4T 3 v |v
2-6 | GB6170—86 M5—Zn.DH Nut 25 3 | v | v
2—7GB97.1-85 5-140HV—Zn.DH Washer T 1 vl v
2-8 | GB819-85 M6X16-Zn.DH Screw STk R4ET 2 | v /
2-9|  64521—Y1000 Stay (AP TR 1| v v
2—10| GB6187-86 M6—Zn.DB | Self—locking nut A gias 2 Vv ol v
3 61273—Y1000 Chain support SEL A RRLE iR 1 v | v
3-1| GB819-85 M8X14-Zn.DB | Screw GB319-85mb~Zn DB TS HRET 2 | v | v
4 61221—Y1000 Right chain puller AT 1 v | v
5 61222—Y1000 Left chain puller | Z4t&iET2 1| v v
6 NK22,/20 Bearing Nk2220 EREHHR 2 | v | v
7| 61274-Y1000 Oil seal B E 2 | v | v
8 61276—Y1000 Spacer hEHE "V IvVIv
9 61275—Y1000 Spacer HE 2 | v | v
10 61211-Y1000 Swing arm axle EE X iH 1 v | v
11 | GB6187-86 M14X1.5-2n DB | Self—locking nut EEL:3s! 1 v v
12 61277—Y1000 Dust cover N 2 | v |V
13| 90003—Y1000 Sticker AARNEE 1 v v
14| 90004—Y1000 Sticker (ST125) | #I2 4@ (STE0-3) | 2 | v | v

PARTS CATALDGUE — VEHICLE




F %S WA AR #E | SM| TR
1 69000—Y 1000 Rear brake ASSY EHEIEh 2K 1 VoV
2 43310—Y 1000 Brake pedal ASSY R ZE AT LR 1 VoV
3 43320—Y1000 Tappet ASSY TFF4R 4 1 VoV
4 | GB882-86 B6X18-Zn DB Pin B 5 1 v | v
5| GB91-86 2x15 Cotter Pin F O TV v
6 43331—Y1000 Dust Seal Cover NS 1 VoV
7 | GB70-85 M8X40-Zn.DB Bolt 12 4% 1 V|V
8 43412—-Y1000 Spacer NEBEITFHE 1 v |
9 | GBY7.1-85 8-140HV-Zn.DB Washer LR 1 VoV
10 | GB5783 M6X25-Zn.DB Bolt TR IZ e 1| v /
11 | GB6170-86 M6—Zn.DB Lock nut F X 1 VoV
12 | GB70-85 M6X16—Zn.DB Bolt BRI ARG 1 VoV
13 | GB6187-86 M6—Zn.DB | Self locking nut EEEESSs 5 | v | v
14 | GB70-85 M6X20~Zn.DB Bolt SEFATREER | 2 [ v | v
15 |GB61876—86 M8X16(9.8) Bolt L 1 VoV
16 |GB61876—86 M8X40(9.8) Bolt L 1 VoV
17 69003—Y 1000 Brake pad AR B 2 v |V
18 69009—Y 1000 Rear brake hose ERHE 1 VoV
19 69008—Y 1000 Rear brake pump BRZE 1 VoV
20 69006—Y 1000 Rear brake caliper EREHE 1 VoV
21 69007—Y1000 Oil tank hose SHANHE 1 VoV
22 69005—Y 1000 Rear brake Oil cup R 1 VoV
23 69004—Y 1000 Rear brake switch BRIFF% 1 VoV
24 69010—Y 1000 Plate, Master Cylider BRI E 1 VoV
25 | GB70-85 M6x25-Zn.DB Bolt 124 2 | v |V
26 43121—18A00 Spring HE 1 VoV

PARTS CATALDGUE — VEHICLE




F %S WA AR e | SM| TR
1 44110-Y1000 Fuel tank ki) T v |V
2 44300—Y 1000 Fuel tank cap HAEE 1 VoV
3 44200—Y 1000 Fuel cock SHEEFF < 1 VoV
3—1| GB70—85 M5X14—Zn.DB Screw L 2 VoV
3-2 44313—Y1000 Washer (Nylon) S (EH) 2 | v |V
3-3 44314—Y1000 Seal 223 1 VoV
4 44312—Y1000 Hose SHE 1 V|V
5 44312—1-Y1000 Clip SHE 2 | v | &
6 44101-Y1000 Rubber pad SHfEE i 2 |V
7 44102—Y1000 Rubber pad e S i 4 | v v/
8 | GB70—85 M8X50—Zn.DB Screw 1245 1 VoV
9 | GB70—85 M8X16—Zn.DB Screw 1242 2 VoV
10 |GB97.1-85 8-140HV-Zn.DB Washer # 1 VoV
11 13700—Y 1000 Air filter ASSY Silencer SEE S 1 VoV
11-1| GB70-85 M6X16—Zn.DB Bolt L 1 VoV
11-2| GBY6-85 6-140HV—Zn.DB Washer LR 1 VoV
12 45101—Y 1000 Clip + 1 VoV
12—1| GB70-85 M6X20—-Zn.DB Bolt 2 4% 1 VoV
13 13710—18A00 Air filter element D 1 VoV
14 44201-K1250 Seal SHAEEREE 1 VoV
15| 13720—18A00 Plate B iR g S A 1 | v | v
16 13730—18A00 Rubber pipe REEE 1 VoV
17 13731—-18A00 Clip EEERE 1 VoV
18 13740—18A00 Clip SRR 1 VoV
19 13700—18A00 Air liter ASSY SEIRERS 1 VoV

PARTS CATALDGUE — VEHICLE




PARTS CATALDGUE — VEHICLE

24

25

F %S WA HEFR ¥E|SM| TR
1 14310—-Y 1000 Silencer EHE R AE 1 VoV
2 14330—18A00 Exhaust pipe BIZ & (EEC fihig ) 1 VoV
3 14320—Y1000 Silencer fender | JEESEAMEE R | 1 VoV
4 14340—18A00 Fender exhaust BIES & 31tk 1 VoV
5 14312—Y1000 Clip HE ek 1 VoV
5—1 GBb5783 M8X25 Bolt L 1 VoV
6 14311—18A00 Plate HERAZR T v v
7 14313—-Y1000 Ring HES 24 1 v
8 14319—18A00 Ring HE R iR 1 VoV
9 14316—Y 1000 Nut = RIN2 R} 2 v v’
10 | GB859—87 6—2Zn.DB Lock washer o 3 B 2 VoV
11 14300—18A00 Silencer ASSY EE AR 1 VoV
12 | GB6187—86 M6—Zn.DB | Self—locking nut Skt 45, 1 VoV
13 |GB70—85 M6X30—Zn.DB Bolt 244 1 VoV
14|  GB70-85 M8x30 Bolt 24 1 v ]v
15 13790—18A00 Reinforce Air System TR EERS 1 VoV
16 46123—21000 Rubber 22 mi 2 VoV
17 46125—Y1000 Washer woE 1 VoV
18 46125—21000 Washer woE 1 VoV
19 | GB6187—86 M8—Zn.DB | Self—locking nut Skt 5, 1 VoV
20|  14318-Y1000 Bolt M6x10 BRLiZ4 5 | v |v
21 14341-Y1000 Gasket BRER 5 | v |V
22 14315—=Y 1000 Rubber HE RS 1 vV oV
23 13750-Y1000 Clip i 2 VoV
24 13730—18A00 Rubber pipe BRE 1 VoV
25|  13780—Y1000 Gasket AEHE 1 v | v
26 13710—Z1000 Contral Valve 1R ] iR 1 VoV
27 13720—Y 1000 Monomial valve LR 1 VoV
28 | GB70—85 M6x20 Bolt 2 4% 2 VoV

15

21 20




PARTS CATALDGUE — VEHICLE

I% = EXET YBW |ME|SM]| TR
1 59000—Y 1000 Front brake ASSY BT sy 1 v oV
2 | 59111-Y1000 Holder WHERER | 1 | v | v
3 53007—Y 1000 Front brake caliper BFEHE(TZR) 1 N Y
4 |6B70-85 MBX35-Zn.DH(9.8) Bolt BN 1 v v
5 |GB70-85 M8X50-Zn DH(9.8) Bolt R 1 v v
6 59008—Y 1000 Front brake cylinder MANZR(LZE) 1 VoV
7 59285—Y 1000 Front brake switch IR ZEFE 1 VoV
8 59286—Y 1000 Front brake Lever BRI 4R 1 | v | &
9 59287—-Y1000 Brake hose Mz hE 1 |~V v
10 59003—Y 1000 Brake pad B R ZE FE bR 2 | v v/

70



F ®s WA AR e | SM| TR
1 34100—Y 1000 Panel Control INE3=9)4 T v | X
34100—Y1000—1 Panel Control e384 1 X | v
1—11] GB70-85 M6X25—Zn.DB Bolt 24 2 VoV
1-2 |GB96—85 6—140HV—Zn.DB Washer KL 2 VoV
1-3 34555—Y 1000 Washer Rub REZRE 4 | v | v
1-4 34556—Y1000 Spacer WHE 4 | v | v
2 37100—Y 1000 Main Switch B Y% T I v |V
3 58210—Y1000 Speedometer Cable 3 E R 1 v |
4 37300—Y 1000 Steering lock Z= 3B 1 VN
4—1 GB827—86 4X8 River anET 1 v v/
4-2 | GB96-85 5-140HV-Zn.DB Washer R#EE T v |V
5 46320—Y1000 Helmet lock SLZR g T v |V
5-1| GB818—85M6X10—Zn.DB Screw 1247 T v |V
6 33610—Y1000 Battery it 1 VoV
33620—Y 1000 Battery holder i ithge 1 v |V
7-1 33611-Y1000 Battery band FHEMEL 1 NV
7-2| GB70-85 M6X12-Zn.DB Bolt 2 4% 5 | v |V
7-3| GBY7.1-85 6-140HV—Zn.DB Washer S 3 VoV
8 33612—Y1000 Battery Cover EHithEFH 1 VoV
8-1 33613—Y1000 Nut S 18 £ T | v |V
8-2| GB70-85 M6X16—Zn.DB Bolt 244 1 VoV
9 37000-Y1000 Kit to lock EPA T | v |V




FF %S RN AR XCBR ¥E|SM| TR
1 35110-Y1000 Head light cover S RE T v |V
1-1| GB70-85 M6X25—Zn.DB Bolt 24 2 | V|V
1-2| GBY6—85 8-140Hv—Zn.DB Lock washer KEE 2 |V |V
1-3 35119-Y1000 Spacer oHE 2 | v |V
1-4 35118-Y1000 Rubber 2 mih 2 | v |V
1-5| GB6187-86 M6—Zn.DB | Self—locking nut EEnEEESs 2 | V|V
2 35100-Y1000 Head light BI KT S0Pk T vV
3 35710-Y1000 Tail light ASSY RATR A T | v | v
3-1| GB6170-86 M6—Zn.DB Nut 2R 2 |V W
3-2|GB97.1-86 6—Zn.DB Washer A 2 | v V/
3-3| GB859—-87 6—Zn.DB Lock washer o I 2 | v |V
4 35210-Y1000 Left turning light ZE R KT AR 2 | V|V
5 35310-Y1000 Right turning light BT B 2 | V|V
51| GB96-85 10-140Hv—Zn.DB Washer KEE 4 | v |V
5-2 | GB6170-86 M10XT.25-Zn.DB Nut 2R 4 | v |V
5-3| GB859-86 87 10-Zn.DB Lock washer oH EE # B 4 | v |V
6 35791—Y1000 ead light cover adsing oot | BUSMBIETHXZR | 1 | v | vV
7 45511—-Y1000 Tail cover ERE T v |V
8 45530—-Y 1000 Rear registration plate support RRelE L 4e 1 NIV
8-1| GB70-85 M6x20—Zn.DB Bolt 24 2 | V|V
8-2 | GBY6—85 6—140HV—Zn.DH Washer KILFE 2 | v |V
9 35120-Y1000 Head light support(L) KT B A 2R T v |V
10 35121-Y1000 Head light support(R) KT 2R HER T v |V
1 38160—Y1000 Rear reflector EREEE T v | v
11-1| GB6170-86 M5—Zn.DB Nut 12 T v |V
11-2| GB96—85 5—7n.DB Washer KIE T | v |V
12 90006—Y 1000 Sticker ERENE T | v |V
13 38110-Y1000 Reflector DGR 2 | v |V
14 46210-Y1000 Rear Carrier B4 1 VoV




F %S WA AR HE|SM| TR
15 45513—-Y 1000 Rear fender reinforcement FEREXZE 1 VoV
16 35109—-Y 1000 Head light seat A KT B 1 VoV
16—-1| ST4.2x13—Zn.DB Screw B I ERET 6 | v | v
17 38111—Y1000 Reflector support W5 R SR8 X 58 2 | v |V
18 34555—-Y1000 Rubber 22 R 2 | v |V

PARTS CATALDGUE — VEHICLE




F 2= HXBHR R EFR g | SM| TR
1 [55000—Y1000(2.5=17) | Wheel rim assembly EIE RN 1 v X
2 | 55500-Y1000(100,/80-17) Tire SNBR T v | X
55600—Y1000(100,/8017) Inner tube RS T v | X
55335-Y1000(100,/80—17) Band rim s T v | X
3 | 55310-Y1000(2.5-17) Rim R E T v | X
4 55320—Y 1000 Wheel hub e 1| v |V
59001—Y 1000 Brake disc NNEE 1 v | v
5-1|  59142—Y1000 Bolt R 21248 6 | v | ¥
6 | 80202 GB278—82 |Bearing 80202 GB276-82 BT R Vi v
7 55341—Y1000 Spoke nut 12 1815 36 | v /
8 |55352—Y1000(2.5—17) Spoke (R) riEs 18 v | x
9 |55352—Y1001(2.5—-17) Spoke (L) e 18 v | x
10|  55332—Y1000 Spacer AT R E T v |V
11 55331—Y1000 Spacer (L) M ENE T v |V
12|  54711-Y1000 Axle BIR % Vv |V
13 54600—Y 1000 Speed meter clutch | EEREHE R/ | | v |V
14 54557—Y1000 Qil seal RAERHE VX[ X
15|  54555—Y1000 Spacer (R) aHE T XX
16 54556—Y 1000 Qil seal B AT E T v |V
17 55111—Y 1000 Front Wheel Assy. EIE =YD 1 v | X

14

12

PARTS CATALDGUE — VEHICLE




R “s EX A R BFR E|SM | TR
1—1[55000-Y1000—1(1:6=21) | Wheel rim ASSY BT A R 1 [ X]v
2—1{55500-Y1000—1(3.0-21) Tire BRSNS 1 | X |+

55600—Y1000-1(3.0-21) Inner tube ETE AL 1 X | v

55335—Y1000— 1(3 0-21) Band rim BiEpth s 1 [ X | v
3—1/55310-Y1000-1(1.6-21)|  Wheel rim B E 1| X | v
S 1 |65352-Y1000-1(1.6-21) Spoke S 36 | X | v
17-1 55111-Y1010 Front Wheel Assy. ETE: 4973 1 X | v

PARTS CATALDGUE — VEHICLE




PARTS CATALDGUE — VEHICLE

F “= BT AR AR 2| SM| TR
65000-Y1000(3.0=17) | Wheel rim ASSY R E A 1 v | X
2| 65500-Y1000(120,/8017) Tire SNB Vv X
65600-Y1000(120,/80-17) Inner tube RAa T v | X
55335-Y1000(120,/80—17) Band rim Hhits 1 | v | X
3 65310—Y1000 Rim BEHE Vv X
65320—Y1000 Wheel hub ER# VvV
691001—Y1000 Brake disc FER Vv v
5—1 59142—Y1000 Bolt 25 6 | v | v
12—1| GB5782-86 MBX30-Zn.DB Bolt 25 6 |V~
6 | 80103 GB278—82 Bearing S & 2 | v / »
7 55341—Y1000 Spoke nut iE KB 36 | v | v
8 | 55352-Y1000(3.0-17) Spoke (R) aEEE 18 1v X
9 | 55352-Y1001(3.0-17) Spoke (L) LR B 1+v | X
10 65330—Y 1000 Caliper brake support EREZER 1 Vv oV
10—1|GB70-85 MBX16-Zn.DB(9.8) Bolt 2 T | v |V
10—2|GB70-85 MBX40-Zn.DB(9.8) Bolt 2 T | v |V
11 64711—-Y1000 Wheel axle e VvV
12 64511—-18A00 Drive sprocket Z=47 REEE 1 VoV
13 | 08-MB—140 GB/T14312-93 [Drive Chain J=140 BahsE % 1 | v | v
14 65331—Y1000 Spacer (L) EREWE T V[V
15 65332—Y1000 Spacer ERMANE T V[V
16 |GB6187-86 m6X1.5-Zn.D B | Self-Locking Nut m16 x 1.5 Skt e, 1T | v | v a B
17 65111—Y1000 Rear Wheel Assy. I =84 1T v | X = -
L .8 ?
11 12




F “= BT AR AR 2 | SM| TR
1—1{65000-Y1000-1(2.16=18) [ Wheel rim ASSY R E A 1T [ X v
2—1 65500-Y1000—1(4.1-18) Tire EESMNA T X |V

65600—Y1000—1(4.1-18) Inner tube B R 1 X | v

65335-Y1000—1(4.1-18) Band rim S th s 1 [ X | v
3—1 | 65310-Y1000-1(2.15-18) Wheel rim BHE 1T [ X |V
8—1 | 65352-Y1000-1(2.15-18) Spoke (R) B A iE % 18 | X | v
9—165352-Y1000—1(2.15-18) Spoke (L) Bt £ g & 18 | X | v
17-1|  65111=Y1010  |Rear Wheel Assy. =t 35951 1| X | v

B 8

PARTS CATALDGUE — VEHICLE




F %S WA AR & | SM| TR
1 31800—21000 Relay . start ACnh ke B T v |V
2 32900—E0300 CDI CDI 1 VoV
3 32810—GD100—D |Controlled Rectifier FEEE LS 1 VoV
3-1| GB859—876—7n.DB Lock Washer oH EE I 1 VoV
3-2| GB70-85 M6X20-Zn.DB Screw =24 2 | V|V
4 38500—21000 Horn ASSY B\ 1 VoV
5 38620—C0600 Relay Winker AP 1 VoV
6 36610—18A00 Wire Harness ASSY S4% 1 v | &
6—1 36630—21000 Fuse(10A) 1RB& 22 (10A) 2 |V

33400—-21000 Ignition coil ASSY =KL 1 v/ v/
8 42313—-Y1000 Side stand switch BIEFX 1 VoV
9 42315—-Y1000 Bolt B R4 1 VoV

PARTS CATALDGUE — VEHICLE




e e EXETR X &R B[SM| TR
1 56110—-Y1000 Handle bar F e 1 VoV
2 58300—18A00 Throttle Cable TN A 1 v v
3 58400—18A00 Clutch Cable BARWEAM | 1 | v | v
4 57210—-K1250—-2 Left grip TiRtE T | v | Vv
5 57410—K1250—2 Right handle switch HFIBHF X T v | v
6 57310—K1250—-2 Left handle switch EFBAR 1 VoV
7 57600—K1250—2 |Clutch Lever Assy| B&es@ILERA | 1 V|V
8 57110—K1250-2 Throttle handle Assy SHITIEFE M 1 v |
9 56500—18A00 Rear mirror (L) HENE 1 VA
9-1 56500—Y 1000 Rear mirror (L) HENE 1 v v/
10 56600—18A00 Rear mirror (R) RS 1 VoV
10-1 56600—Y 1000 Rear mirror (R) RS 1 VoV
1 57601-K1250—2 Clutch Lever BERTR 1 VoV
12 58500—18A00 Choke Cable K% 1 VoV
13 | GB70—85 MBX25 Bolt 2 1 | v | v
14| GB6187—86 M6 Nut 12 1 v | v

PARTS CATALDGUE — VEHICLE

9-1




F %S WA AR #E | SM| TR
1 45100—Y 1000 Seat ASSY FE 2R 1 Vo v
2 47211-Y1000 Fuel tank cover(R) SHEE AR T v Vv
3 47411-Y1000 Right side fender HIEPR 1 VoV
4 47111-Y1000 Fuel tank cover (L) SHAR DR T v |V
5 47311-Y1000 Left side fender ZIER R 1 VoV
6 | GB6170-86 M6—Zn.DB Nut L5 2 | v |V
7 45514—Y1000 Rear fender ERIR 1 V| v
8 45512—Y 1000 Rear fender ERERIE 1 v |
9 53110—Y 1000 Front fender BRAR 1 Vo v
10 53130—Y 1000 Front fender (rear) ARG ER 1 X v/
1 88111—18A00 Name tlate h2 1 VY%
12 88112—18A00 Antr—tampering plate ek 1 VoV
13 | GB827—-86 2X5-L4 River I 4 | v v
14 | 47131-K1250(M6X14) Bolt IR TR A 4T 10]v v
15| GB6187-86 M6—Zn.DB | Self—locking nut Skt 45, 3 | v |V
16 (B859—-86 6—Zn.DB Self—locking washer D EE A B 2 VoV
17 | GB96—85 6—Zn.DB Washer REE 0| v | v
18 | GB70-85 M6X16—Zn.DB Bolt 2 4% 6 | v | v
19 | GB70-85 M6X20-Zn.DB Bolt 1242 5 VoV
20 | GB70-85 M6X40—Zn.DB Bolt 2 2 | v |v
21 | GB70-85 M6X25—Zn.DB Bolt L 2 VoV

PARTS NO. (2,3,4,5,7,9,10,14)
COLOR: RED BLUE ORANGE PINK BLACK

PARTS CATALDGUE — VEHICLE

PARTS NO. 2, 3,4, 5,7, 9, 10, 14 COLOURS: RED BLUE ORANGE PINK BLACK

20



F “= BT AR AR HE|SM| TR
1 90006—Y 1000 Sticker B 12 T v | v
2 90000—Y 1000 Sticker S BN T | v | v
3 90008—Y 1000 Sticker SESERNEE | 1 | v | v
4 90009—Y 1000 Sticker SHEEAERGEE | 1 | v | v
5 90010—Y1000 Sticker BRI T v | v
6 90011-Y1000 Sticker LR RNGTE T v | v
7 90012—Y1000 Sticker SRR TE T | v | v
8 90013—Y1000 Sticker BIESSRARNE7E 1| v | v
9 82100—Y1000 Tool TERARK 1 | v ¢/

PARTS NO. (1-9)
COLOR: RED BLUE ORANGE PINK BLACK

PARTS CATALDGUE — VEHICLE

o

|

=,

!

Joml
Tl
Jum—
T
1
[ .4

L]

PARTS NO. 1-9 COLOURS: RED BLUE ORANGE PINK BLACK




